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The product was tested
according to:

Intercom

2N® Helios IP Force 9151101CK,
2N® Helios 1P Safety 9152101W,
2N® Helios IP Uni 9153102,

2N® Helios IP Verso 9155101,
2N® Helios IP Vario 913716KU
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1. Specimen description

Five intercoms were provided for testing:
a) 2N® Helios IP Force 9151101CK
b) 2N® Helios IP Safety 9152101W
c) 2N® Helios IP Uni 9153102
d) 2N® Helios IP Verso 9155101
€) 2N® Helios IP Vario 913716KU

For purpose of testing, the specimens were fixed to an artificial wall.

Fig. 1 - specimen 2N® Helios IP Force 9151101CK
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2N® Hellos IP Force
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Serial number:  MAC: 7CAEBI00EF6
54-0542-0863

Fig. 2 - label of the specimen 2N® Helios IP Force 9151101CK
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Fig. 3 - specimen 2N® Helios IP Safety 9152101W

9152101W
2N® Helios IP Safety
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1 tl.+ 10W repro

)
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Serial number: MAC: 7C-1E-83.0080CA

54-0473-1074

Fig. 4 - label of the specimen 2N® Helios IP Safety 9152101W
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Fig. 5 - specimen 2N® Helios [P Uni 9153102 —_J

9153102
2N® Helios IP Uni

2 buttons
2 tialltka

8595159 500706"
Serial number: MAC: 7C1EHIN NP

54-0482-0005
ll Checked: 2N
Made In Czech Republic

Fig. 6 - label of the specimen 2N® Helios IP Uni 9153102
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Fig. 7 - specimen 2N® Helios IP Verso 9155101

Fig. 8 - 1abel of the specimen 2N® Helios IP Verso 9155101
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Fig. 9 - specimen 2N® Helios IP Vario 913716KU

‘) 9137161KU’
2N® Hellos IP Varto
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F|g 10 - Iabel of the specnmen 2N® Hellos 1P Vano 91 3716KU
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2. Testing

2.1 Tests of protection against external mechanical impacts - IK10
according to CSN EN 62262:1997 +A1:1999

2.1.1 Pendulum hammer test
according to CSN EN 62262:1997 +A1:1999
CSN EN 60068-2-75:1999, cl. 4, tab. 1 and tab. 2

Tested specimens:
a) 2N® Heilios IP Force 9151101CK
b) 2N® Helios IP Safety 9152101W
c) 2N® Helios IP Uni 9153102

Test apparatus:
striking element for IK10 (D = 100 mm, R = 50 mm)
clinometer CLINOTRONIC PLUS, inv. No. 551976

Test parameters:
energy of impact: 20 J
mass of the arm: 0,903 kg
combined mass of striking element: 5,013 kg
equivalent mass: 5,4645 kg
height of fall: 366 mm
test scheme: see Fig. 11
impact places: all accessible external surfaces
testing: see Fig. 12

Findings:

During the test, some deflections of the enclosures occurred (see Fig. 13, 14, 15 and 16). Except the
deflections, no further mechanical damage occurred.
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Fig. 11 - pendulum hammer test scheme for IK 10

Fig. 12 - IK 10 pendulum hammer test (specimen 2N® Helios IP Force 9151101CK)
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Fig. 14 - enclosure deflection on the specimen 2N® Helios IP Force 9151101CK
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Fig. 15 - enclosure deflection on the specimen 2N® Helios IP Safety 9152101W

Fig. 16 - enclosure deflection on the specimen 2N® Helios IP Uni 9153102
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2.2 Tests of protection against external mechanical impacts - IK08
according to CSN EN 62262:1997 +A1:1999

2.2.1 Pendulum hammer test
according to CSN EN 62262:1997 +A1:1999
CSN EN 60068-2-75:1999, cl. 4, tab. 1 and tab. 2

Tested specimens:
d) 2N® Helios IP Verso 9155101
e) 2N® Helios IP Vario 913716KU

Test apparatus:
striking element for IK08 (D = 60 mm, R = 25 mm)
clinometer CLINOTRONIC PLUS, inv. No. 551976

Test parameters:
energy of impact: 5 J
mass of the arm: 0,214 kg
combined mass of striking element: 1,7 kg
equivalent mass: 1,808 kg
height of fall: 0,277 mm
test scheme: see Fig. 17
impact places: all accessible external surfaces
testing: see Fig. 18

Findings:

402256-01/01

During the test, some deflections of the enclosure occurred on the specimen 2N® Helios IP Verso
9155101 (see Fig. 19). Except the deflections, no further mechanical damage occurred on this

specimen.

During the test, some deflections of the enclosure (see Fig. 20) and inner cracking of the nameplate
(see Fig. 21) occurred on the specimen 2N® Helios IP Vario 913716KU. Except these damages, no

further mechanical damage occurred on this specimen.
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Fig. 17 - pendulum hammer test scheme for (K 08

Fig. 18 - IK 08 pendulum hammer test (specimen 2N® Helios IP Vario 913716KU)
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Fig. 20 - enclosure deflection on the specimen 2N® Helios IP Vario 913716KU
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Fig. 21 - inner cracking of the nameplate on the specimen 2N® Helios IP Vario 913716KU

3. Test result

The submitted specimens
intercoms |

a) 2N® Helios IP Force 9151101CK
b) 2N® Helios IP Safety 9152101W
¢) 2N® Helios IP Uni 9153102

d) 2N® Helios IP Verso 9155101

e) 2N® Helios IP Vario 913716KU

were subjected to tests of protection against external mechanical impacts - IK10 and IK 08 according to
CSN EN 62262:1997 +A1:1999 and CSN EN 60068-2-75:1999.

The evaluation of the test results is in customer’'s competence.

Tested by: J. Sasek and J. BaZant

end of Test Report
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